EP-HELICOPTER

rREXB00CF

INSTRUCTION MANUAL
EAARNE

Thank you for buying ALIGN products. The T-REX 600 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 600 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and mainenance.

ALIGN

INTRODUCTION
HIS

SAFETY CHECK BEFORE FLYING
RIOTAZEHE

ASSEMBLY SECTION
IR

EQ IPMENT ILLUSTRATION

SERVO AND LINKAGE ROD SETTING
(SRR e

SERVO SETTING AND ADJUSTMENT
BB e

ADJUSTM :S_EOR GYRO AND TAIL NEUTRAL SETTING
iR E WO A

PITCH AND THROTTLE SETTING
e IR BB PSR TE

22~2%5

FLIGHT ADJUSTMENT AND SETTING
MTE{EMEREE

26~34

PART NAMES AND OPTIONAL PART LIST
gty SR A R




Thank you for buying ALIGN Products. The T-REX 600 Helicopter is designed as an easy to use, full featured Helicopter R/C model
capable of all forms of rotary flight. Please read the manual carefully before assembling the model, and follow all precautions and
recommendations located within the manual. Be sure to retain the manual for future reference, routine maintenance, and tuning. The
T-REX 600 is a new product developed by ALIGN. It features the best design available on the Micro-Heli market to date, providing
flying stability for beginners, full aerobic capability for advanced ﬂiers, and unsurpassed reliability for customer support.

RETCEWONES - DIMEEHSENEM T-REX 600 BFH - AT CHBOMATERREE 2 EBECERURAFED
SER ORACZENREEINUE - UREHEN TRELIR 2 S E - 1 REN 600 EEDIHEGHRNHES | AR
ERRNTBTIHEN DR ENREREEORTEBES « 1-REX 600 1827 %i&ﬂ*%%%

THE MEANING OF SYMBOLS &5t & 0%

/i WARNING Mishandling due to failure to follow these instructions may result in damage or injury.
RS HRHRELERFRE  MEEERI SN ERLNRERES
{\ CAUTION ' Mishandling due to failure to follow these instructions may result in danger.
E X HRHRELEIFRE - MEABRTYRESHBE
Q Fomei0en Do not attempt under any circumstances.
® ZIFEORIRT » F2ER

IMPORTANT NOTES = &8

R/C helicopters, including the T-REX 600 are not toys. R/C helicopter utilize various high-tech
products and technologies to provide superior performance. Improper use of this product can result
in serious injury or even death. Please read this manual carefully before using and make sure to be
conscious of your own personal safety and the safety of others and your environment when operating
all ALIGN products. Manufacturer and seller assume no liability for the operation or the use

of this product. Intended for use only by adults with experience flying remote control helicopters.
After the sale of this product we cannot maintain any control over its operation or usage.

T-REX 6001&' EFRILIFNE  EERBS JITEaRERPIRE L 2R EY AHEBE - LS ERAE ARG T
2T {BRZA1 %f%u ﬁuﬁﬁﬁﬂiﬁ*@ DERLIRESELS - 18| FUERESHNEH  Renilinn s

i
BNEREESEEA SR OSNBITOET « AZRS R ESERFBELESSEBIM A NEEERMNABE
SHEE NREER  EnEHASA DB AR ORIENEAR COEOEERT S BT

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the first time. A
local expert is the best way to properly assemble, setup, and fly your model for the first time. The T-REX 600CF requires a certain
degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as a result of accidents or modifications are
not covered by any warrantee and cannot be returned for repair or replacement. Please contact our distributors for free technical
consultation and parts at discounted rates when you experience problems during operation or maintenance.
BUNRERRIERNERERLEE  WEREFERE  EERTSBEREMHER  TOCABRSHERTEXATRRE -
REIARREFRTAERNRNRE  MUNESEHREHERSE  2ATSE /AT RABBRINIES FEEHFHBIRE

/'\ CAUTION
JAS -

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds of people.
R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of maintenance, pilot
error, and radio interference. Pilots are responsible for their actions and damage or injury occurring during the operation or
as of a result of R/C aircraft models.

ERELURE BEENESCEIEHE  RITEBUER AN ABRBEEFTEIREIBEE EIRHREFRE  UBRBELHNF
AR FETRSHROCELPEBESEN  BEROBSBULIBERGTZ2 IR THREEFOENZEE

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FORASSEMBLY S 22R T 578 E

/
/
/
e !

A

STD Servox3pcs (movements)
Specialized servox1pc (Tail rudder)
& [DfoIRR 38 x3

Transmmer(ﬁ—channel or more,helicopter system) Receiver(6-channel or more) Head Lock Gyro
REE DL T EFSETERR Es el D) HETERE

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY S TE

s~ 8 O U =~

Hexagon Screw Driver Phillips Screw Driver
Sc:ssors Cutter Knife Grease CA Diagonal Cutting Pliers Needle Nose Pliers IBERES FERESET
-y 71F b i e HOs Sy 3mm/2.5mm/2mm/1.5mm ©3.0/ ¢ 1.8mm




2.SAFETY NOTES Z£ 185 H

QM LOCATE AN APPROPRIATE LOCATION ;ZB:[B51) 2 A Bt

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an appropriate flying site consisting of flat, smooth ground, a clear open field, or a large
open room, such as gymnasium or warehouse without obstacles. Do not fly near buildings,
high voltage cables, or trees to ensure the safety of yourself, others, and your model. Do
not fly your model in inclement weather, such as rain, wind, snow or darkness.

EFHROHEES —ENEE  BHONBETS -HEEIE  BINEENBHNEE - 8§57t

IREERBELEN - S BEY BEZR BASS - RRASNABENECHN
- VAR - DNRBE  BUREEPRBET TEEERELERRERGT EARTE
ikLﬂME%ﬁ GABOBE - BOE M - JIBEBLEE MRIF - UERASRAEN

L\WARNNG  OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT #&85188

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,

tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

ERT/MRTE > BERESSEBEAERNEEFEEITRG
HECEHMATTFRSEENEE - ERRBEERINTE
ZEERERT  RELBNATESES  FoLBE
HERERERBEREFESENFULERNER

17 IREBEEERNBEBAEE
%é—f%ﬂﬂﬁﬁ%-@:@i&ﬁ  RREBR
13

Q" ALWAYS BE AWARE OF THE ROTATING BLADES ;&gi@sgchZ

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

EEFRTR AR ETHE  U2)BRIGERTTNHS LBEZENEBREERE

Q7™ PREVENT MOISTURE ;&8 #RiBi5

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFHNSOEDHFSBENEFEHTEN  TLINEBYNBIEBRNKE BEETEE
IMARER  HIEXREABEATMERRAEREFEHUNEXS/I BRI FRBLHEN !

&thg“ KEEP AWAY FROM HEAT & E

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled room temperature environment.

ERRBIEZEL PABMIRIKE BEFEERIEVE  RUESEEHRAR BE - U
E?Ir—»mfﬁﬁ%ﬂﬁ“’é?&mﬁmjﬁc

Q%"  PROPER OPERATION /) %@ HAESR

Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.
;E%EEFQL?JGI B FH RN EE N HEE éﬁfﬁiﬁ?ﬁ%%@ﬁﬁ@

S LIBRBBHER
BEBARERRANREBIBRER  LOBREE - EZSNE G

e
=
L]
A&

ANETNNS SAFE OPERATION Z2i8(F

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

BERECENARBE—ERNEEARIFECESHE  BRES  HEITEATERE B
NBLERABRIEERS




3.SAFETY CHECK BEFORE FLYING R{THiZ B a=SB83E ALIGN ///

CAREFULLY INSPECT BEFORE REAL FLIGHT S RTAIERBHNTRITAISEHE

7rBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

srBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF

7zWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter first,
and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter. Improper
procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

7¢Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

77Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and result
out of control.

77Check for the tension of tail drive belt.

*MJ"FE{"EI R ChESEPNERERE S ETRA

i 5*‘%‘@%‘%'4*1@@&8’19@&117\_%
PHEIR R EUISRIEES - IR AEERS - A_iiEF%E%Q"iUL;.-%{#ﬁ?Eﬁ? 78
* BERIFUESTERMEMSIES « RIMISMHAES GRS - BRSENRER « BRI MEEISE - BRERFIRER - TR
EFTUEEEEARENRE  HAE58In AR ' SEEMNIEENEE T ——
EIF=EE )

*F‘ﬁ?ﬁm?ﬁﬁ&ﬁﬂ‘&mﬁiﬂ% FRBIEN - ROASAER + TRSERSBNDIELSETHNHESNEY - CRUENERBSEN

*ﬂif?EJ'JﬁfEn SHRDNARBIHEGRE - [ERSEEETTETBRNEM - SHESTRUIESHEE R R B T EMRERIENT - BIFN
EEATEONENMERERT - FESNATRBENEE - IR HER  BRRERGEVREHREREEEN

* BREPTEERR RS ERRIER » B tf”@E“E«E?EE?ﬁ ' SERSHBR BB ARZBE

*EREOREREAZTTSEEFSE « RITPOEHHHZIIRT - TeeEnEEERMENLLEE

*rEE%"@i’)i’i%ﬁZ%%&E
Product Name Standard Equipment
EGmEE RERCHE
AT-REX 600(CF) Kits Setx1setAFiberglass Canopyx1 ADecalx1 AStandard Landing Skidx1A3D Landing Skidx1
T-REX 600CF AHook & Loop Fastening Tapex2 AMotor Pinion Gear 10Tx1
Combo Version ARCM-BL75G 75A Brushless ESC(Governor Mode)x1A600L Brushless motorx1 AREC-B3X External BECx1
ALi-Polymer 7.4V 1100mAh 9C for BECx1%W/O Main Blade
T-REX 600CF AT-REL 600 (CF) T A BRI LA x| AR B30 116 AR 2010 A RU10A 10198 50804 530 00
BREEERR ARCH-BL7SG 15298 3% 48x 148 AB00L A H3Ex ] AREC-83X NERBECKLALI-Polymer 7.4V 1100mAh 9Cx]
T'BEX GO'OCF AT-REX 600(CF) Kits Setx1setAFiberglass Canopyx1ADecalx1 AStandard Landing Skidx1 A3D Landing Skidx1
Kit Version AHook & Loop Fastening Tapex2 AMotor Pinion Gear 1GTx1%W/O Main Blade
T-REX 600CF T UV — O
Eﬁ&ﬁﬁ%&ﬁ = AT-REX BO0(CF) MRy ] AR EEES ] ARSIR A S EEE E ADM R EAMATH AL -._Jiﬁ’fﬁl.*i*'ﬂ;.‘-ﬁ}'?‘i
WARNING
5

Original manufacture package of T-REX 600CF is not including main blades. This unit is a large-sized high power helicopt;, |
and we recommend you to choose safe main blades with good brand, reputation. We recommend you do not use general

wooden blades and do not equip the power of main blade over 2150rpm to avoid any accident caused by broken structure
of the blades and parts.

ANE T-REX B00CFERBERE R MR E - & 63K M IR BritEaBEAUSHIERR A5 _F0RE  BIZE |
EW%%%EEEE@?H% %31 )it %TEE@%E%HE BRE  ZEdmn BERTIEH-—BAE UEBEIR I1'JI’EJR‘F
FHEMEREBBE2150rpm: LR B T e RN BB 15 HERFTHEHBEN |

When you see the marks as below, please use glue or grease
to ensure flying safety. —
BETRRCEESR  BRELBY 8 URREH2IRE G/\: q/\ﬁ

Grease

CA: Apply CA Glue to fix.

R48
R48: Apply Anaerobics Retainer to fix. | |
T43: Apply Thread Lock to fix. e Le_en Blu_e 55;" f:{rnl_s Eed T43 Glue width: approx. 1mm |
OIL: Add Grease. 43 ERREHILmm
CA:ERE B
ng;@%ﬂg%ég R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: BRI a small amount on screws or metal parts and wipe surplus off.
| OIL:@RI0EaE:0 When disassembling, recommend to heat the metal joint about 15

: : nAT seconds
r::::::;?:;blmg ball links, make sure the "A" character h@ﬁ‘“%e‘v >D$EFJ§'* R T,Jmi 4 » mﬁ,ﬁﬁﬁw A
%lﬁgﬁgﬁﬁé%m}gﬂ% y AESEERS a‘ AL i%p, ’ @ﬂ-ﬂ - I'- g:ﬂ%:TE?%Eﬂ';}‘ E G;Q‘}&EHE’ SERE
| = = ETFul X F\%nﬁ ﬂ ooy 1 )é‘%"j } E E:@‘:FIE_%}




4.ASSEMBLY SECTION #23%:R68 AULIGN

A

50HHO001

Linkage ball B1
(& 4.75%x12.59mmx2

R1 48ZZ

® Bx o Tdxdmm)xd

2]
20y

o
2
J.kg

Thr?si bearin-é_ )

L HERR N ( o 6x ¢ 14x5mm)x2
% |
ok
= u
o 14x0.8mmx2

™, &C.MJTION
\| £

Main Blade Fixing Screw
B il

o

Socket collar screw
E‘-?n ‘i%}ﬁ,;ﬂ.@(Mdlx%mmjx?

lock when fixing a metal part.

r’ Apply a little amount of T43 thread .|
ERANEERCHERARTG (RAD

L

Thrust bearing

| #EEn
o 6x ¢ 14x5mm
Washer
i 25

¢ 10.25% ¢ 14x0.8mm

MR148Z2Z
R ;Euﬂ
o Bx LN 14x4mm

Apply grease on
thrust hearing
| IEHEEECE FABE
A N
| { |I 1
[
U U
IR X AR
’ T\ [ AR
Thick (smaller 1D) Thln (larger ID)
PIESRA) e
Thrust bearing || #8575 Main rotor holder 7 -
— /' \
e \\'-.
_&C{;’Tgﬂ . Linkage ball B1
: _ ERERBI
When tightening a linkage ball to a plastic part, please note to use a little =i ®4.75x12.59mm
CA glue and tighten it ﬂrmly but not over tightened, or they will strip. ///
1{3) *i“?‘* ;»E‘%J T® - EROBRCARIEEHDMBET « HE%HED

50HH002 |

© [ [m

Socket screw
B RS (MAxBmm|x2

\\_ =
Washer
| BEEREE(sdxe 12¢Immix2

Dar-l:l_r.-_e} rubber
R E( £ 8.1x 9 13.1x3.2mm)x4

2

Spacer_
WEEEE 0 8xe 11.5¢1.3mm)x2

el
Feathering shaft
i

& 6x ¢ 8x93.2mm

lock when fixing a metal parl

Metal main rotor housing Ty

TR TREWEEE

-
, Apply a little amount of T43 thread
‘ L Edatd G fF | A

Damper rubber Y
| FEERENE (1958) Spa cer(Co;_: per)
A_- o 8.1x ¢ 13.1x3.2mm R ()
Pin &— @ 8x ¢ 11.5x1.3mm
FEfLIEHE

¢ 2x32mm

&cguf'lon
.;1 logo on the top

_7 ALERN] FHRLE

Washer
 BRHET
/ e4xe 12x1mm

p Socket screw
4  EEEN RS
. 7 M4x8mm




50HHO003
@ (mw

Linkage ball A1
EREHAL( ¢ 4.75%8.68mm)x2
~ T
©) |
Linkage ball B1

ENEHA]( 9 4.75x12.59mm)x2

Self tapping screw
BHE+FSHNEH(TIx14mm)x2

©) ||

M3 collar screw
VIR AR R (M3x11.65mm)x2

=N

I
o |
Washer
B2E( ¢ 3% 5.5x0.3mm)x2
’ "\
©
Collar
W EEERE( o 3x 0 4.9x1.5mm)x2

Bearing 623ZZ
B (o 3x ¢ 10x4mm)x2
Bearing 683ZZ
HBIZ7HB( o 3x o Tx3mm)x4

]

Bearing MR74ZZ

MR

T8t 0 4x ¢ Tx2.5mm)x2

M3 Set screw
M3E SRR (M3xdmm)x2

M4 Set screw
WAL SRR Mdxdmm)x2
Socket screw
BEAEWAR(MIxEmm)xd
o} ]

Linkage rod(B)
l42(B) ¢ 2x19mmx2

(@amm)

Ball link
190

0

8

W Looser press side
00l NG|

-

Tighter press side
HENEAB

\

o1

M4 Set screw
MALEERERRR
Mdaxdmm-__
7435 BN
Socket screw //
BEARR
M3x5mm

gt

M3 collar screw

MG RTRE IR
M3x11.65mm \
Already assembled  Bearing MR742Z
by Factary. MR7AZZ88 5
ELTEL

o 4x ¢ 7x2.5mm

—\

LT f \ |
y [ H |
(Q___u' Bearing 62322 | I|
62377885 i
o 3x ¢ 10xdmm

|
Flybar seesaw holder
IR

Apply a little amount of T43 thread
lock when fixing a metal part.
ERMNRERCHEHEROERE

L

VIR RERA AR

‘ ‘ | M3 collar screw
M3x11.65mm

Self tapping scr
BE-FEUR
T3x14mm

Mounting hole of SF mixing arm for
stable 3D flight.(Recommend to use)
BWEIDROSIEHEBEEN (BRER)

Linkage ball B1
BREEB] .
¢ 4.75x12.59mm #=E|

i

| | Mounting hole of SF mixing T
| | arm for nimble 3D flight.
| | BHEDRATSFERISEEL

Washer

, ©5.5x ¢ 3x0.3mm_—"

Collar
RHIBERE
¢ 4.9% ¢ 3x1.5mm

,I’r Linkage ball A1

| EREEA]
| $4.75x8.68mm
/ / SF Mixing arm
SFEZHEE
/)’
/

L2
& 3% ¢ Tx3m

Self tapping screw

N

\

| e BE+TER®H
&CQUTION | i T3x14mm

——= =

| When tightening a linkage ball to a plastic part, please tighten it firmly, but ’//
not over tightened, or they will strip. Can choose to E!_Yt!a' paddle
R A SRR  MEEERET  MARNENIEERRAS T

use or not use.
IREEHNTEE

\

M3 Set screw
N M
\ M3x4mm
N
w4 $et scm\;v\“*
Metal flybar control arm ”th ;ﬁﬁ%“n
50HT001 | = i |
TR : Sticker x2sets
'\‘ Vua Socket screw T RIS
Flybar rod e . Esjﬁsp\m%mm
FEMeE x5mm

% 3x400mm

Flybar control rod
EERITAEHIE
©4.3x74.1mm

A\
Flybar control rod
EEMIFEEHIE
o 4.3x74.1mm

Metal flybar control arm

BT RRES

e

Assemble linkage rod (B)

before assembling flybar

control set.

g? THWTEETEEE
A

[
o)

A

H
Linkage rod(B) | |, I
Approx.38mm | ™ ™7
SEHR(B)H038mm i

:

-

5



50HH004

© (T
Linkage ball B1
IWER (9 4.75%12.59mmx2

|

Bearing 683ZZ
BRIT78EH( o 3x & Tx3Imm)xd

® ——
Collar Screw
HEWAS(M2x12mm)x2

Socket screw
| EERMA TR (MIx12mm)x2

o |
Washer
# ol o 3x ¢ 5.5x0.3mm)x2

iy 57
() |

Collar
EHUAWE(o3xe4.9x1.5mm)x2
|@ |

7

Collar
RadiusZEIEN S ¢ 2x ¢ 3x5. 1mm)x2

[ —

Socket collar screw
WA TEEERR(M3x22mm)x1
© [
Q)
et )
M3 Nut
MIRGERERIEX1
O ]
M4 Set screw

Apptox.i 30mm

w13omm

| MALE AR (MAxdmm)x2

Already assembled by factory, |
please note to check again.
EEERH - WBUBTEHE

Socket screw
BER AR
M3x12mm

14

Apply a little amount of T43 thread

lock when fixing a metal part.
SR EsNCHEEERTLG ERE

|

—»

. S ==
B N etes
F___f@___f—'— . <
= —
M3 Nut
MafnkaeRE
i Linkage ball B
| 50HHO005 HREER !
E ¢ 4.75%9.59mm i
e //j;\'\ i
[ " 143 s N f
| oY T |
; T43 i—é_rl.ﬁl T4 3:\\ : E J-'
i P S — NE i )
H i = H
! N i /
| _/'/ < @ ) )‘\ L/ /
' T43 [ —— : / /
== _th“:\ I v /
\ b >~ ¢
oL al ]
\ / = I /
! e f
it / /
M |
Linkage ball B Long linkage ball |
IREEB BRI
& 4.75%9.59mm o 4.75%24 6mm f.-'
____________________________________________________________ /
/
/
Washout control arm
IS RHIER Bearing 68322

N\

\,

"

Linkage ball B1
5]
©4.75x ¢ 12.59mm

Metal collar
EMOIREE
& 10x ¢ 14x19mm

S5
Metal washout base
HHMOTEE X

o 3 o 5x0.

68327882
¢ 3% ¢ Tx3mm

Collar
EEEEEE
@ Ixepd.9%1.5mm

3mm

RadiusPHiZEHE
¢ 2% ¢ 3x5.1mm

| ~

1
M4 Set screw
MALEEBER AR
Maxd4mm

ocket collar screw
FAERERS
3x22mm

S

5l
M

1\

B

Lock collar
THMEERE
) 1Qx¢. 16x6mm

/

/

=5

£
___/_’
~]

S
“~Main shaft

e
@ 10%201%x29.3mm

Socket screw
BEABEHS
M3x12mm

/

Collar screw
SREWRRR
M2x12mm

f
f

Radius arm
RadiusiE#g




\
Ball link

U R

O
Linkage rod(A)
EF(A) o 2x1Tmmx2

O

Linkage rod(C)
E1F(C) o 2x48mmx2

Linkage rod(A)
Approx.30mm
EAZ(A)HT30mm

Linkage rod(C)
Approx.67mm
i#17(C)¥167mm |

-

lock when fixing a metal part.
ERER R

| ’ Apply a little amount of T43 thread |

v

BRAERERE

Linkage rod(B)
Approx.38mm
EH2(B)#038mm

:N;prox. 1 30rr; m
#1130mm

Flybar paddle
T

Approx.130mm
#1130mm

Sticker position
18 MBS HEAS M (7 i

|
Make sure both sides are equal in length.

BRETEEMAREES -

Flybar paddle
FaK




5 0 H B 0 0 1 . Socket collar screw

T BER BRERS

{ — M3x20mm
| (O) [ ;
| © Dmw

Hex socket self tapping screw _ Washer

PSS A(T3Tmm)xS 7 BOWEED) Main drive gear

- 11.5x ¢ 18x0.8 :
@ x ¢ 18x0.8mm P - ﬁ%%_rﬂ

- Main gear case
- EEE

One-way bearing HF1216
HFIZ1EM Ea & & 12x o 18x16mm)x1

Hex socket self tapping screw
MEEFA BENERH
T3x7mm

e g Autorotation/tail drive gear :
Washer EEE# =8 /
EOEFWI o 11.5x 2 18x0. 8mmx1 180T /

@ D:- One-way bearing HF1216 ~—

HF 121688 Rl -

Socket collar screw ©12x ¢ 18x16mm o @ )

BEA T RS E W MI20mm)x \I(\'f S Onra]-wggeaﬂng shaft
[w] A

@ E o ¢ 9x ¢ 12x34.75mm

M3 Nut
| ManseaeRamxt )

- Apply grease
A — BLREE

A
,.r o <\>

Self tapping screw I

50HB002| & (mmm (

H A+ TFEWEH{TI10mm)x6 A\ 2/

M3 Specialty w;shet
_ MR ED (¢ 3x 0 BxZmm)x18
Socket screw ~ |
FUEEAT TR AR (M3X8mm)x2 (6 ) H |
© [mm
M3 Specialty washer Bearing 68922
Socket screw M3 0 3x 0 Bx1mm)x2 68007786 3 ¢ 10x ¢ 19x5mm)x2 BREGZIE (0 9x 9 17x4mm)x1
HEA SR MII0mmx12
——— — = e — —_—— H —= = — 7

Main frame(L/R)1.5mm M3 Specialty washer -Socket screw
Carbon fiber board. M3SERTE) ﬁ/ BN BB
ZHEEMENR] SorBEEEE . o 3x 0 8x2mm P M3x8mm

. Z

Upper bearing block(Mark A)

Bearing 680022 70% 28 «  FEH-ERETERE (R
(Inner diameter 10mm) Ul 3 . 7
| e S/

Lnner: Al bl 8 4
680027873 (PIE 1 Omm) TP“»*%{;“ / Canopy mounting bolt
Frame mounting bolt < REFAEER

M3 Specialty washer S5 51E )
YD) \ Y

© 3x 9 8x2mm ﬂ/)“_/

Socket screw I\ : o (Mark B) ~
ﬁﬁgﬁ{fﬁ*‘ ‘ _Aluminum hexagonal bolt T TERE (828

NBRE

Socket screw
BEREAN BB <
M3x10mm

M3 Washer
MIZEF
/ & 3% ¢ 8x1mm

N\ SN
\ | °/ ‘selftapping screw
" < | BE+-FERes
Self tapping screw N I T3x10mm
: BE+FeResn N (
\ T3x10mm Bl (\
ﬁ ~2)

N
\,

Bearing 68922

o (Inner diameter 9mm)
Canopy mounting bolt £B97 7833 (PIEESm)
WEIEEE

| :_‘—_‘“—-——_._____
| M3 Specialty washer ——

[ MtEHET

[ o 3x08x2mm

Self tapping screw
HE+FEIRM
T3x10mm

Bottom bracket
I
= THER

lock when fixing a metal part,

, Apply a little amount of T43 thread
SEpnEENTRERER O BaD




Assembly point:

First do not fully tighten the screws of main frames
and put three bearings through the main shaft to
check if the movements are smooth. The bottom
bracket must be firmly touched the level table top
(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

Glass surface
BETE
\

.

90
" D

| Main shaft
F il

‘J‘L__ . Press two main frames equally.

10 FHETRmAR TS

—

I * SR
N0
¢ A

h!

_————— Main frame

50HBO003

O [wm ©

Socket screw M3 Nut
HEA T HRE(M3xBmm)x3 MIETREERIEA3

@ [

RN Self tapping screw M3 Specialty

Bearing

68422

BEAIIMH( ¢ 4x o Sxdmm)x2 |

[

washer

M3 Specialty washer
MIRRET
& 3x ¢ Bx2mm

Self tapping screw
EE+FEN®%
T3x12mm

M3 Specialty washer
MITFEREET
& 3x ¢ 8x2mm

BREEEE (T
L

IR RS
M3x8mm

-
N Vs
x> )

Socket screw =

/K’f\ a \Q\ | W+ TE S (TIx12mm)x12 MR E]( ¢ 3x o Bx2mm)x12
Y ~ > - L

Tail boomn casg(Leﬂ) T 6

| _—

g @"

- Self tapping screw

S /7

/' HEE+FENES
/ T3x12mm
)

/" ¥ '
7 CAUTION
VARVON: 4

When tightening a linkage ball to a plastic |
part, please tighten it firmly, but not over

tightened, or they will strip.

IFGRI\ IR AR LT E « ERIO R
[=]

T« M@ O EERE RS

Bearing 684ZZ
GBAZ IR
/o 4x o 9xdmm

EEEEE (B)

Tail boom case (Right)

M3 Nut
MIBoREERIS




Self tapping screw M3 Specialty washer

50HB004

BE+FEEER(T3xBmm)x6 MIEFRR S 0 3% ¢ Bx2mm)x8
Socket screw

AR (M3xBmm)xd

Battery mount

M3 Specialty washer
MISFRET

¢ 3% ¢ Bx2mm Socket screw
BEEFA RS
M3xBmm

Self tapping screw
%@;—?EHR&'&
Motor mount xm

BEEEE
<

Self tapping scre!
HE+FEHHM
T3xBmm

Housing pin

EEEEEETFHE

M3 Specialty washer
VAFBRET
& 3% ¢ 8x2mm

Socket screw
BB
M3x6mm

&t iapolng seiow Gyro mount

1 I =
WE-+FENEH PRI
T3x8mm

10




50HB004 = i
| o > o mw O1 O

Linkage ball A1 M4 Set screw Washer Bearing MR95Z2Z
WERAl (9 4.75x8.68mm)x9 MaLE 3 @ &R(MAx4mm)x1 W05 Tx0.5mm)x2 MROS7 788 3( o 5x o 9x3mm)x4
@ | ©  [iem \ m

Self tapping screw Socket screw M3 Specialty washer

WE+=E1 @A (TIx8mm)x2 B A R (M3x6mm)x2 NS E( o 3x e Bx2mm)x2

Anti rotation bracket
FHRY

- Aluminum collar cA
| BERERE ‘
| ®5x11x28mm.

Socket screw
Linkage ball A1 ﬁo%ﬂm%m%
EREEAL M3x6mm
& 4.75x8.68mm

| CcA
 Linkage ball A1<_ ') %ﬁk

| BRZEAL 'unka;\a ball A1 |

q
|
) | /
| ©4.75x8.68mm : \ :::"***a;._ ! / . \ //
: A6, N EL Ty L bm L N S5
04.75x8.68mm N | S0 '

I

l

l

l

|

peed @ ——— Aileron lever

N EAEHES

1 /@“ \

: ———— \Bearing MR952Z
@ I m———— gﬂﬁj‘hsf MRESZZ8BH

5% 7x0.5mm X 9x3mm

Control shaft
EENE
@ 5%81mm

Self tapping screw
BE+FERELS

T3xBmm

M3 Specialty washer
MIEKEDS
o 3x¢ 8x2mm

Socket screw
EEABRH
M3xBmm

The shatt groove
faces to this side.

/ 11)) 8 52 48 5 1%,

| Please aim the set screw at the shaft groove.
| LD R R 5 ] 07 0 2 1\ SR A -

m4 Mmﬁ#ﬁfa’w \_-;3’ P 4‘
oS e : ﬁ‘ %

1




50HB005

© | —n

Socket button head screw
E WP AR E(M3x12mm)xd

@] (1111

M3 Set screw
M3 R ER (M3x4mm )xd

© B

M3 Nut
MR ERIERd

"\

A
M3 Washer
| MITWE( 0 3x 0 BxTmm)xd

Fhifwat

Standard landing skid(black)
AR (RE)

Skid pipe end cap

HREFEREAE M3 Set screw
M31E RS
/ M3x4mm
J/ Lan;iing skid nut N\
! ?’é’c N \

N

o, N

\\

Skid pipe
HaEE
@ 9%310mm

| P
4
P

M3 Set screw
M3LERERRS
M3x4mm

M3 Washer
MIET
@ 3% ¢ 8x1mm

(

Socket screw = O
BEAT RS ! (
M3x12mm @\ 4
i/ M3 Washer 7
- M3ZEg

M3 Set screw | | ¢ 3x ¢ 8xTmm

M3 ERERER e

M3x4mm \. Antenna pipe

FIEE
W‘ixﬁolf)mm

50HT001

Socket screw

EEEARRE
M3x12mm

(0 =

Skid pipe end cap

Landing skid nut B EE
HEnE

12



50 HT002 Rudder servo mount

RERgETE
= :
@ (i

e
Self tapping screw
WEE+FE W R E(T3x12mm)x2

50HT001

(O) | M3 W A ) /
Q) 13 Washer e y AP Tail control guide
- { ik o N4 EAHISETE
M3 Washer ® 3x Q\Sx‘lmm F‘:\ % oy, -3
MIZEZ)( » Ix ¢ BxTmm)x2 K 2 \\ =
- ! ; <7 .-~ e
‘ @ \\ !% \‘x " Sl

@y \\\\\
/y Rudder servo bracket
= EREEE 2N
Self tapping screw
HE+FEIRM
T3x12mm

Please do not fix the screws
before assembling tail boom.
| EREASHAL LR

'/l\caunou
ALY

Aim the opening of tail boom at the
convex of the case and insert. i
HEEE COVUIEHEEOE « WA

Please insert the opening
of tail boom into the convex.
EBROBOENE - HEA
BESE A -

Tail boom

~EE
625mm

Aﬁunoﬁ |
| 7 B

Drive belt illustration E{S§) S HFEARET

1. Check to rotate the belt 90
degrees when assembling.

2. Belt tension: Recommend to
lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.

1 HERISEREHIREO0 -

) RREE RRESERRTH
BN  EERETEEE
SLEEFE -

Use the strap to fix | /
tail contol guides. |
ERGEREEET |
ERENRFEEE - |

Cut to trim ttlw length by a knife.
FRIFRIHREEE

13



50HTO003

O [ [

Socket screw

HEATASEMIx10mmix3
e =

© f

e

Bearing MR105ZZ
ME1057 7883 ( ¢ 5x o 10xdmm)x2

M3x10mm

Tail case (R)
R (D)

.

.

Bearing MR105Z2Z
| ~ MR105Z 750 %
/ ~ ¢ 5% ¢ 10x4mm

~ =
< N { =

~ Tail rotor shaft assembly
ERFM s

. | Please do not bend or scrape the

drive belt to reduce damage risk.
BT EEl FUPEIE P

Tail case (L)
EERE L

50HT004
O [

Socket collar screw
HEEA S AEEER(MIISmm)x2

© [

Socket screw
B TR AR (M3x10mm)x2

Y

Bearing MRB3Z2Z
M (o 3% ¢ Bx3mm)x2

Bearing MR9522Z
: & o 5x o Ix3mm)x2

O M

M4 Set screw
MALE S ERER(MAxdmm)x 1

[ N Apply a little amount of T43 thread
| , lock when fixing a metal part.
‘ SERNEEEEREEELL MRS
3K Carbon fiber tail blade .
KR ERT R
_-Socket collar screw
S BER EEERS
M3x15mm
M3 Nut . ;j:@/
MIERRERIE — '
M4 Set screw L
MAICERIRAS — ™
Mdaxdmm .. Tail rotor hub
L EREWEE
@ 11x26.6mm
; __ Bearing MR952Z
Tail ;;Etor holder Ser— MROS7 7B
E=fing s i 5% ¢ 9x3mm
== ! ®
—Socket collar screw
M3 Nut &Y BRAEBRERS
M3ERARIE — _ e
“—H-h_@ -
=
.

___—Socket screw
_— BEA7ERE

Bearing MR832Z
LI M3x10mm

MRB3ZZ
@ 3x o Bx3mm

3K Carbon fiber tail blade —
H B E T

14




'50HT005

©  (Jme

©
Linkage ball A1
EERAL ¢ 4.75%8.68mm)x1

Socket collar screw

— )
© |
Washer

5 ¢ 3x ¢ 5.5x0.5mm)x1

© | um

W B E R AR (M3x15mm)x1

_&c.\\UTION
B

Aim tail rotor hub at the concave of tail rolor;aﬂ and fix it,

S0HTO006

please apply a little glue on the set screw.
e TR R R A M - SRTEST LSRR R

\

g

| (=

Collar screw
BEER L (M2x8mm)xd

© ]

Collar A

EEPREE (¢ 2x 0 Ixd. 1mm)x2

N Already assembled by factory, Collar screw

please note to check again. HES
/‘Q | _E.iﬂ‘?@ﬁ?ﬂ  BFRLETEER M2x8mm
Tail pitch assembly / '|I
ST ﬁa '.
. \\ Y
\ \ .
)

© ]
Collar B
EEPEEED (o 2x ¢ 3x3mm)x2

| Already assembled by factory,
please note to check again.

_E'.iﬁ_E,:‘—Zﬁ)E + BEUBTHEEE |

Tail rotor control arm —_

ErEMETE

e

Linkage ball A1
ERERAL
4 4.75x8.68mm

AT /

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.

HEE O R MELETE  BRORCETESHENMENT - MANEN
SIEERREAS

i
.
3
N \
M
\

N

| Washer
#5
o 3% » 5.5x0.5mm

Socket collar screw
EoEA R EA
M3x15mm

E=tinad - il

// %
Control link

ROHEE

Tail pitch assembly

Collar B
EiE95EiEER
& 2X @ 3Ix3Imm

Collar A 4§
EEREREEA
¢ 2% ¢ 3x4.1mm

Collar screw
HE R
M2x8mm

\  Maimemss
N Mdxdmm

15




50HT007 ST
@ [[— (o) | L@
.

Self tapping screw
Socket screw - | applr
7R (M3x26mm )x2 M3 Washer WE -+ FENRH(TIx12mm)x2

Lﬂmm MIFEEN ¢ 3x ¢ Bx1mm)xd (j ]I

Self tapping screw

el ot i B+ PSR TOx10mm)<2
B+ FEN@E(TIx14mm)x2 2
ﬁ ) )
M3 Washer
MaMGEEEReE 2 MW SN o 3% ¢ Bximm)xd
= s \ S

Tail boom brace

a X /| soHTo01
c.etm;?:“‘\:.7 4 4
ﬁ@‘h& < #ea

~ . :
if oy Y, \
: e — — CA
2 c:nEI.ITfé)N =l > Tail boom brace end

R EmmzE

Apply some glue on tail boom brace ends to avoid
vibration. When gluing, note the two ends must

be parallel to each other, or they can't be fixed flat.
EgigEn Ul - 0SEF N - ORI - PR
ﬂé%izﬁﬁﬁ%}ﬁﬁﬁ@éﬁ% SHIEEEE TN

Self tapping screw

HE-+FEREH

T3x14mm
™
VR Horizontal stabilizer

NI
¢ 3x ¢ Bximm ,__q___— -

\ ﬁ ",
M3 Washer i :

_.—~' e
Tail boom brace end =
" emmnores / Z( /" Stabilizer belt (Upper)
B EZEREE 2 E “\lﬂﬁiE (F)
M3 Washer Stablllzer belt (Lower)
\ KE 35| E H\Illﬁ"“&*
\g 3x 4 8x1mm i

/
Self tapping screw Tail boom brace
BEE-FENEM =gy 22
T3x12mm & Sx460mm

M3 Nut
M3MHREERIE

Vertical stabilizer
EEW

\ T
/ Y Tail boom brace end
/ Mo asher  EnWREE
Self tapping screw ¥

BE+FoEs  °oxo8imm
T3x10mm

M3 Washer
M3ET)
» 3x ¢ 8x1 mm-._

Socket screw
L= =Ty =t d
M3x26mm

16




' 50HZ007

g@

Self tapping screw

__H :

SD_CKGI sScrew
HERA T AR
Max25mm

\\

50HH001

E-+FENEM(TI4mm)x16

]

©)

Socket screw
BEEA7 TR (M3x10mm)x2

N
{
[
[ |

X — /

N
M3 Washer
MITES]( 0 3x ¢ BxTmm)x2

gls

- <
3x ¢ Bximm)x16 rmcif £

Separate purchasing
=i

Ma Nut —
J MABHEEIRIE

) Socket screw
For motor fixing |

REZEERH \@

M3 Washer-
M3HET)
¢ 3x ¢ BxImm

——

M3 Specialty washer
MIFERED
o 3% 9 8x2mm

Self tapping screw ‘-.\\ )
HE+FEHRH \ [ o=
T3x8mm-__ /

50HB004

5

bW, (P

50HZ002

. Motor
HiE
1620KV ‘/
X —

_~Motor pinion gear 10T
10T SR

M4 Set screw
7 MR
. Mdxd4mm

When fixing the screw of pinion gear, please aim at
the fixing point on motor shaft.
HEEERMBRT . EHESESETE

Operating Voltage/{® 5 & & :
DC 22.2V 65 4000~5000mAh/16C Li-poly Battery

EEFA 7 B

Servo installation
faffRaRHEE

gOHZOOT

For two Aileron servos |
AfleronMi¥Rf@REEE

Aileron servo platex4

v
Servo nutx8 '\\
CIEETERERESE

Aler j:ﬂ*,%_ll‘;ﬁ@%@‘{ﬁé%ﬁ»}%‘ x4 |

M3 Washer
M3IEET
o 3x ¢ 8x1mm

Self tapping screw
HE+ TS
Tax14mm

-/ I-'Ill

fll STD Servo
[ BEEES

T



\

i
&
)
&
i
=
O
<
oc
=
2
2
=
-
<
w
=
o
3
v
n

Suggested fixing hole for ; .

mmzma_, mount :c,m for
adjusting the center of gravity.

FHEE - WOEEEN M3 Nut
M AR
Battery ]
&
Hooké&Loop N\
fastening tape
74N

BRI

Servo(The other side)
AR 2 (55—l

Gyro
~ [EERE

or—
! Receiver

N B

Battery tape fixing hole
EihRWEE

Battery fixing hole for side hang.

T EEES

£
£
&
- gz
— 9% D
o | | §m
B <= -
L I13e @
Tl 5 3k
o o.x.u {O) &b
wn em.ﬂ /.0\ =0

Main drive gear set

Bt

HITEC - FUTABA 6CH receiver wiring
HITEC.FUTABA BCHEEIN SRR EIE

Aileron

/IR
CH1

Elevator
Ak HEE
CH2

Throttle
AP
CH3

Gain channel wire|

i \
s cl 1 \

6-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, b:ﬁo:. and mmunn.w_____ Pitch(CH6) and nqqoﬁozmv no.._co_.q..

7 ,_m_.n_: f eI a8
AW ﬁ._ AEER. » 1

Voltage step down for tail servo 5.1 volts,

JR 7CH receiver wiring

R ICHERSBERTEE | - Etandurd o ;

Throttle . __ BTN ACH

P

CH1

Aileron o

Pl cHa

CH2 CHa

CHS

Elevator AUX 1

A/ HEERE AUX 2

CH3 7 channel

receiver

Rudder e i

iy CEIERE2E

che (CH7)
Gain channel wire|
. BEAYARE

Pitch '

e ' Voltage step down for tail servo 5.1 volts.
7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, m_._n_ mmumn_m__w. Pitch(AUX 1 vm:._n_ mw:ogcx Mv no...:.o_m.
D ERY R B8 ; J
B AW EN

18



50HZ005

50HZ005

C t
e Sx e Caopy REREE 2
\ Pz
A\~ - pal
/ \ \
-
y e \q';m:m s _—
e —
< B 'S T
’ F’/J/ ) I l _—— 1
M TS e / = —

Ante\nna pipe

Qs,\ - _1 . ) = FHE

Linkage rod(A)
Approx.30mmx2
(A 30mmx2 ;

Jmm '

‘ ::\l —~— 4

!'/
=<

Linkage rod(C)
Approx.67mmx2
Linkage rod(B) \! | - : iH(C)167mmx2

Approx.38mmx2 | lkl‘q“(é:m 2 ‘ 48mm

i#19(8)¥)38mmx2 @p=g | | iy
s V5Y e —— e
_ i

38mm

Linkage rod(D)
Approx.58,5mmx3
i19(D)#)58.5mmx3

Rudder control rod
ERERHIARX]
|

T 295mm "
Linkage rod(E)
Approx.51mmx4
_jgﬂf?_(ﬁ)kﬂﬂ mmxd

i
i

@o @ Hnd
T ,
e N S N
) 0 e @\ QESFT——=F20

Pt O EAEE \ - '.
=S > Tail servo horn || [ | g
= HEM\“& B | h s




To set this option is to turn on the transmitter and connect to BEC power.
HIERTEREHEREEE  ELBCEIREITETRIE

| IR Transmitter/Servo Linkage 1ouiA) ’ "
X2 PI t1 f h ball link.
IRELSHIM ARG | el L L :_O) e OH R ERE S

( }*f 28mmx2 /11

Positions of CH2 - CH6 are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate |
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. i three servo
move downward, adjust the travel value (+-) of SWASH CH6 on
the transmitter to make them move upward. When the actions
of Aileron and elevator are opposite, adjust travel values of
SWASH CH2 andCH3

Nleron CH2  Pitch:CH6
BM-GP | G0

"Ailleron:CH2 . ||
‘R — T

| ——mvmvauu
[Pitch:CH8

Elevator CH3
FHEEE | CHI

FUTABA/HITEC Transmitter/Servo | Linkage rod(A) —
- Approx.28mmx2 ) il T I Please cut Tmm from each ball link.
FUTABA/HI TECEES 285176 AR BSBA1R \. spprozemmz | [ DO) BRmenmanma s m

Jmm,

Positions of CH2 - CH6 are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one hplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHE6 on
the transmitter to make them move upward. When the actions
‘ of Aileron and elevator are opposite, adjust travel values of

SWASH CH2 andCHS

| Aileron:CH1 .  Pitch: CHs
| B :CH] $83e:C

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the
gain switch on the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC power to work on tail neutral setting. Note: When turn on BEC power, please do not touch tail rudder stick
and the helicopter. Then wait for 3 seconds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correctly fixed about in the middle of the travel of tail rotor shaft for standard neutral setting.

lEIREEE « BERAMTICHE - E@Eﬂ%‘%mﬂ CEESEEMARHERET i t#@é&%ﬁ%&t@@%ﬁ%ﬁﬁﬁﬂﬁﬁbﬁ‘ﬁ ) Z $ E S

B T
K 70% 4 BEIBRTETAEE TBECENER 'ﬁﬁijqﬂ_a%u&E E B BRECRIREG 7B E EfLERT Mﬁﬁ%
{7 570 D0 13 58 7 1 2 (o) A B8 A8 53 e 19 A 38 0 5%, G0 %Iﬁﬁ?"ﬁﬂﬁﬁ?ﬁiﬁﬁﬁﬁ‘%%ﬂfﬂfﬂEDFeﬁLLE MREEEPIHBRE

| :
| { TAIL NEUTRAL SETTING ET#EETE | | HEAD LOCK DIRECTION SETTING OF GYRO [P EnmisE

After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed

position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
[EEEETEEQRSRER Pitc ..Eﬁ']%ﬁfraﬁ@ﬁuﬁ EE PitchEflERED the gyro to"REVERSE".
| FRSRRENEROREREL RRERTOOES  BTEEIRKERD  RERWEERE |

=
Bk RABEDRREREL#HE fﬁl] FHERIELE

Middle tail {

pitch assembly.
BPitchiEhEED

Tail servo horn : = .
RN C e

L=
\ Tail moving direction
\ EREHOE Trim direction for
5 tail servo
B E‘“ﬂ?lﬁ_'

—

Tail case set
EERE

20




10.PITCH AND THROTTLE SETTING X[FsR476E25HPYE% E

GENERAL FLIGHT —i@f¢iTiE0

+9
1
—r— —
/s, i
Stick position at hlghf"l'hroﬂia100%fpitch+9
EEEE/ P10 ch+g
a
+4~+5
_—t » e
i." he ¥, rfl e et
Stick position at Hover' hrcttle 65%~70%/ Pitch+4~+5
AR AR HP965%- 0%/ Pitched=+5
10%-2
=3 = —
v ‘.
2. . 20—
Stick position at Iowa hrott!e 0%/Pitch0~-2
| EIR{ER/ BPI0%/Pitch0--2
3D FLIGHT 34 RITIE
i
+4 :
— oyl =
- 1
Stick position at h
EIREE/BF100
7
—— R I T 8 = e
t_‘::- . t,
at . T e S YR
Stick posmon at m|ddiefl' hrcttle Bﬁ%fPltch o]
B2 0% SHFIReS/Piteh O
.
-9
| —— e l— -
|
Cs. e o

Stick position at Iow/T hrottle 100%/Pitch-9
EAR{EE/ BPI100%/Pitch-9

Ai:nu’ﬂb'u’
L E B

1.Pitch range: Approx. 24 degrees.

2.If the pitch is set too high, it will result in shorter fight duration
and poor motor performance.

3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high.
| .5REE fPltwﬁf"F‘ﬂ i

2 BARIEEE §S!§E§4T53QGE%F§[E

I WNEELBEEENRTAT,  BREREANLT

GENERAL FLIGHT
—BRTEL
Throttle Pitch Current(approx.) | RPM(approx.)
bz i Bif ) W3
00%Hi
5 ! ﬂ‘g.h iued +9 584 1900
4 as5%
H  Piaam +4~+5 184 1650
2 40%
1 0% Lc::: fneed 0—-2 o 0
100%
85%
65%
40%
1 2 3 4 5
Throttle Cuwe(Hc\ranng Fight)
(AR P
Pitch and Rotation Speed [itchEasliifaim
TIP:It is recommended to use a lower pitch
setting when using higher RPM\Head speed.
This will allow for better power.
*"EBE%‘E PIELEIEEg =T Jediied pal:
BEIE Pitch » MBS BHEIRAE
IDLE 1:SPORT FLIGHT
Throtl_le Pitch Current(approx.) | RPM(apprex.)
sl RiE Bt (0 i
5 100% +9 58A 1900
4 75%
3 0% +4~+5 214 1750
2 5%
1 80% -5 264 1850
100%
B80%
75% "
70% ~
1 2 3 4 5
Throttle Cur\re(Slmnle Aerobatic Flight)
PRTTIE T EPIE
IDLE 2:3D FLIGHT
Throttle Pitch Current(approx.) | RPM{approx.)
il i L Fidt ) BE ()
5 m%_-H,,‘—,f“ +9 57A 1900
3 bzt !“:'jd'e 0 254 1980
| 0 284 2030
1 100%__ng 9 584 1900
100% ~
85%
1 2 3 4 5

Throttle Curve(3D Flight)
RMRTRIUEM R

21




11.FLIGHT ADJUSTMENT AND SETTING R{TE){EFARRERRTE

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{TRIZES AMEERMRT

Do a simulation flight until you familiarize your fingers with the movements of the

rudders, and keep practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing
"Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the
computer through simulator software sold on the market.

R SREE RS WENRESIA | RABGNGWTETRRNTORE « LRREE
BEFEIRSNEHRBIER SO -

| BESBNEZENNS RS EomY)  TEERMNBREESS -

) BBREEDPRNZER SHIENREHT M8 0 TREKDHFIS/E - BIRE/S -
A BRI/ B OB GRIEST -

) BENCNRERETS  BEAREEITRER - FEESARBELIESENDE)

I.SA—BREY - BLN@BAT. e nAhENEERNE - L Ra R e
T RESBAONRE

1-1 Brake Disable  3-2 Battery Protection(Middle)

5-3 Throttle response (Quick)

ESC setting (RCE-BL75G): 1.1 mszes 3-2 BHhBEREE 5-3 &P R
FAEZR N E iR 2-2 Mid timing 4-2 Helicopter 1
2-2 thigt 4-2 EEEIER)
| Mode 1 Mode 2 Shap
| :
I I
= ﬁ - — —ear———ae
ke : i Move left Move ri;ht
- — T 6%
= = e & Rotate left Rotate ri;qht
" Aileron g% =% pard
X I -
- - N
"— 4' | Fly forward ﬁ Fly b kw rd
— — ‘ = = Forward rotate backward rotate
AU#R B#
‘ Elevator 7[&/ /% ‘
I x R .
l__ o 11
Descent
| Collective-Throttle 273 T#
|
I ’ b3 A
‘ i ! Turn right
- —— L/ ™R L

-

Turn left

[ ruess o

22




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS )2/ /7E%5 58  When arriving at the flying field.

AL‘&UTION *%‘ﬁéﬂﬁ?ﬁ%

Nt ® ,
Check if the screws are firmly tightened. I g
Check if the transmitter and receivers are fully charged. ) ' S
BRERBHMETHE? | A~
SBFIRIEWRELESEN B /A

&C?}UTFQN G- e w i d L oA« AP

If there are other radio control aircraft at the field, make sure to check tﬁr frequenciés and' tell them what frequency you are using.'

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
BERTBEEREMERRE « SERMPIRESE _L HFRIETE P AR  EEERE S SN TRENSEH A SRS

STARTING AND STOPPING THE MOTOR =75 L FHiZ [ Mode 1 | 'Mode 2
. - | — ]
- e
CAUTION

! T+ B S G C—
First check to make sure no one else is operatmg on the same l l
frequency. Then place the throttle stick at lowest position and ‘ “;T'_g" e e | _ _
turn on the transmitter. — e — ‘

gg—?gmﬁ,gggqntpﬂng:g BUEE » SAETTRR 51 R S MPYIE ‘ Check if the throttle stick is set at the lowest position.
4 _ e BP IR R ENUE |

* Check the movement. Are the rudders moving according to the controls?
* B){EHER Follow the transmitter's instruction manual to do a range test.
AEREsRERHE0BY 7
1 RIS S5 3ERITH/ETTREREAE
S \‘-
O T ‘?;?M:-‘J-',
'l i .«:’_’:-’— k \?'
ON! Step1 ON! Step2 ON! Step3 OFF! Step4 o
First turn on the transmitter. Next turn on the BEC of the receirer . Connect to the battery Reverse the above orders to turn off.
ban a0 EREEWERCER ErFmOsiR RIS R EE R T

Main rotor adjustments Fpigts B T EFE
AgTg"

Tracking adjustment is very dangerous. so please keep away from the helicopter at a distance of at least 10m. |
| BENNFEBRE  FBISEHRBRERD02REEEEE

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.

2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.

3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.

4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

1. BRI ED— ifﬁ@ﬁﬁb?&ﬁﬁﬁtéﬁﬁéﬁﬁﬁzﬁln FEEEY: PSRRI

1;."5@5”%?_3,5?%}5 EJ'*‘%IIE@LL*%&S@%‘T“EEH ' RSB T EREE)

3. (S HEBISEIE AN (PRSP R RAS BV ED R ABEIENSN - RINFRE A . AT 2R — iﬁﬁ??ﬁ@ SNEUEEE " B  BILVATIZISBRA
43815 () AR (MERARER) - 88 0 ARENEEE CENEERERER)

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A DEREBEGES E ) ENER TR EREE (PITCH) @K gfmi’ﬁ“ IZIE » NREH/) GRS « FEIDER O L

B. eSS SR B0 E iR R RERE (PITCH) &/ » FERFDER (M EIE » RS E/ BIREMENT + FAFRER (( ){%E

A\Cflul'ION
LANSE A Color mark BRI E0EH

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking ‘ v _... ——
to make sure the rotor is correctly aligned. After tracking adjustment, please | & = -

check the pitch angle is approx. +4~5" when hovering. ‘ B _ 5 >
RIETERGE M ENI) S HERE) - ENBEEFEN f@hﬂﬁ&tmﬁﬁﬂﬁ -
| EREE » BE— PiLchBEIERRERR A H+4-5" I

23




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #& 7% e+ & k
gy SR,
m . [

Make sure that no one or obstructions in the vicinity.

You must first practice hovering for flying safety. Please stand approximately 10m diagonally

behind the helicopter.

This is a basic flight action. (Hovering means keeping 0% , BT £ A 1 o\
the helicopter in mid air in a fixed position) —'ﬁgﬂﬁ RIGTEBHBHEEIAR

Beginner may install a training landing
gear to avoid any crash caused by

.\ " offset effect while landing. [ ||
d’ \- ISBEFBRE O LIRS T o E L A
;é;ﬁ’%ggﬁ“ﬁ% FENWEBREIERNER QL)

g

When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
. ] back down. Keep practicing this action until you
I o E»? control the throttle smoothly.

gd Va fﬁﬂf SERMNEEY  BSEEOPIERRE T
§ | (N SRR UE L7110 BT RGE PIRHE

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE ZI| 3857+ [F 422

— e ; &
Mode 1 Mode 2 _ , “ ‘\“
Suadadl 5 1.Raise the throttle stick slowly. \ ;
= = 2.Move the helicopter in any direction back, forward,
4 'Y left and right, slowly move the aileron and elevator A
e ab 3 0T sticks in the opposite direction to fly back to its . /,;_.'-,i-ee‘{‘
&y B 5K original position. e NENE
: < 1. 1B4S 1 HPYIER s
¥ _ N Y . ZERBEET BEOEG/ O/ 5 BE  BENR - , A
BaER AARERSERSRDIRRUSE

AC&UTION

If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.

If the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.
EERBEERER éF&u‘E&]FﬁIE& % AEBIECHETIEF#NERS I VARBERES

BUESRREIE  BABENR - T3 ERRE VAR SRS %

STEP 3 RUDDER CONTROL PRACTICING /5EI#E#2/F 23 x o™

1.Slowly raise the throttle stick. ]

2.Move the nose of the helicopter to right or left, and then slowly ~ - o &S
move the rudder stick in the opposite direction to fly back to its kL & [ : :
original position. ' = Y
| @B IS HPIIEsE _ LS

2. REFBHRRIHLNS « ARBBNOBISOREFLEERHRDT

R7

<

—‘-l - — -

STEP 4 A< _

After you are familiar with all actions from Step1 to 3, draw a circle on / i \
the ground and practice within the circle to increase your accuracy. , &€
EREE stepl-3 MIEMET - 7Ei FREB T EEEEBNEENRER ; Ve ,,és{,_, |
17+ LUBDIRIB R EEER \ ¥ 0 /

~'You can draw a smaller circle when you get more familiar with the actions. " £
BIRENBRBIERE - FIURE) OB S <l
STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE & EE# O E2 Sz

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
Bir@8stepl -4FERTE - ﬁﬁ:@?]‘ﬁﬁﬁ*ﬂhgtm%ﬁ@%ul epl-d - Z# T EFEEEOEEELRED

= : A 1 G = N

f >

24




ADJUSTMENT OF EACH TRIM T @)1 EFE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

helicopter leans in a different direction.
IBISFHHIDHPTIES  EEFENBBEITE B8

1.Adjustment of rudder trim FE S OCHE
Just before the helicopter lift-off, the nose
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

TEABIAIZER - BEATHHOORE..
OEREE « H@EQTHEE
BILRERE - fEnaRE -

2.Adjustment of elevator trim JE2EH |21
Just before the helicopter lift-off, the nose
lean forward/backward...
When leans forward, adjust the trim down.
When leans backward, adjust the trim up.
EESRIEBZER - MR/ ERS0IRE...
AR » WD T -
AR » WEEa CFHE -

3.Adjustment of Aileron trim JFE 5|55
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
HAEFRBLRZER BEHTEHORS..
G REE - M0 -
xR - WEDGHE -

FEQRRS50 - JERMEIZERE -

o " : : > Right
Mode 1 Mode 2 baqin
x x
- - v 7
Left &
: 4 -
< > -—
Left Right Left Right -
e B 2 N
Mode 1 ' Mode 2|
I b
= == <
Up 'l{P' - 7
o o AT
- L - & Al 4, a
v Forward Ba(_:kgu_ard
Down Down [=0E23 BB
Mode 1 Mode 2 S
I I
- i
gy
: Right
5%
.
« > <« >
I.gfl RI?M L?_—“ Highl

TROUBLE SHOOTING DURING FLIGHT 0{@HER R T a0k

|

“Esg Situation j Cause Way to deal
| S~ e | 5 :
Out of tracking Adjustment of pitch rod has not Adjust the length of linkage rod(A) -Regular trim
i i been done. Adjust the length of linkage rod(C) -Slight trim
Blade T{aclgmg P CHERE RS R TE HEEENEE-—REE
WERELY ARER (O RE-HHE
|
| Low rotation of the rotor * Pitch of main blade is high. +* Lower the pitch about 4~5 during hovering(The
| FHENEERE * FHEMAPITCHRS rotation should be about 1,600rpm during hovering).
t‘rhrot'lle curve is too low during * WB{EP {LchiBHEP 1Lchid-5 (BRIl EHER M A0 1600RPM) |
hoveri *Heighten the throttle curve during hovering.
* IR PSR * WR B HPIEE
During Hovering
e High rotation of the rotor * Pitch of main blade is low. + Adjust the pitch rod (A} (The rotation should be
TERWERT * EHEMAIPITCHIRIE about 1,600rpm during hovering).
* Throttle curve is too high during * IR (A (BIFREIERBAH1600RPM
hovering. * Lower the throttle curve during hovering.
* {FHTR5] 59’55‘5%@1? * FB{E S IERS BRI thIR
The tail leans to one side during * Failure setting of tail neutral point. | +#Reset tail neutral point.
hovering, or when trim the rudder and | * ETEEETE * EEEDIIES
return to the neutral, the tail lags and * The sensitivity of the gyro is low. *Increase the sensitivity.
cannot stay in a control position. *ERBFHERE *IENIREE
BREMOE_8RE SRESOR
jIEﬁ;_JCt TI%F « EREEILE
Sensitivity of FREMERLUEL
the gyro
[EIRERE
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. [ERENEERS FHEmE
FRNEEPIBERIOROER

:#1f the problem is still there even after tried above, stop flying and contact with your seller.

RITMSTLA LR

(DAAELER - BE RTINS EES

25




12.PART NAMES AND OPTIONAL PART LIST SfS(42ER2EHEREE AULIGN //

@ Optional part
7 WiweE

_ Optional part
\? f W

@ Optional part
hagl £

oo

26



No. Code No. Name Specification Quantity Remarks
_H60001 | Thrust Bearing / I ¥ B % _ o
[ 50H009 | Thrust bearing Jiagic = ¢ 6x ¢ 14x5mm N 2
2 | 50H008 ‘Washer 25 | 010.25x0 14x08mm | 2
~ |H60002 | Bearing,/Bi'R148Z7 I 1
3 50HMR148ZZ | Bearing MR1482Z MRIABZ78HE | o Bx ¢ 14x4mm 4
. H60003 | Main Rotor Holder /= fig B 32 EE 48 1
4 | 50H002 | Main rotor holder LR | @ )
5 | 50H145 Linkage ball B1 OREER] | 0475x1259mm | 2 |
6 | 164025 Socket collar screw EEA \;qam,%*m' [ Max25mm 2 |
7| N10040-4 | M4 Nut vafEaeE | M4 2 ‘_
H60004 Metal Main Rotor Housing /M ERKRETEE | 1 -
8 | 50H001 | Metal main rotor housing EMEERETEE | | 1 |
9 | 50H00S Damper rubber-black 80 BHEHRE-280 | o 8.1x ¢ 13.1x3.2mm | 4 |
91 | 50H168 Damper rubber-gray 70 R R | e8ixo131x32mm | 4 | R
| 10 | 50H006 | Spacer B %%FF—@ I 4 8x ¢ 11.5x1.3mm 2
11 | 50H136 | Pin & o2x32mm | 2
12 | TB3022 | Socket collar screw BIERAI7S &!ﬂ.ﬁ_i‘b‘f”f’f | M3x22mm [ 4
13 | N10030 M3 Nut - WARSERE | M3 HEE
e H60005 Metal Head Stopper,/ &8 iE MEAGIEZRE | 1 Option Parts
14 | 50H164 Metal head stopper TEITREDE | i 1
15 | 163010 Socket screw EIEPY VR | M3x10mm IE 3
H60006 | Feathering Shaft,/ it | I - -
16 | 50H003 | Feathering shaft 1e 8 » Bx ¢ 8x93.2mm i 2 |
17 | 50H010 | Washer _ EEEE | odx012<Imm 2 |
18 T64008 Socket screw =IEE] | M4x8mm |2 ‘ —
H60007 { SF Mixing Arm / SFEFEIJ}EB#E K
19 50H025 | SF Mixing arm 2
20 | 50H6832Z | Bearing 68322 - o 3% 6 7X3mm [ 4 | -
21 | 50H024 [ Cotar 03x049x15mm | 2 |
22 | 50H022 | Washer 03x055%03mm | 2 |
23 | S23014-1 | Selftapping screw  [E+ FED :%r«z © T3x14mm 2 | -
| 24 | 50H144 | Linkage ball A1 AL | 0475x0868mm | 2
25 50H145 Linkage ball B1 ERERB] ¢ 4.75x ¢ 12.59mm | 2
H60008 Metal SF Mixing Arm /& SF IS Bl 1 B 8 1 Option Parts
26 | 50H162 Metal SF mixing arm SHSFizsliges 2
23 | S23014-1 Self tapping screw HBE+-TORES | Tx14mm. 2
| 26-1 | 50H012 Linkage ball A A | o4.75x0868mm | 2
26-2 | 50H043 Linkage ball B IPEER | ©4.75% ¢ 9.59mm 2
20 50H68322 Bearing 683ZZ BE37 B & 3X ¢ 7Tx3mm L4
21 50H024 Collar BEWEEE | 03x04.9x1.5mm 2
22 50H022 Washer #Q | 93x¢e55%0.3mm 2
H60009 Flybar Seesaw Holder/¥ﬂ]*§.i$¥§ 1
27 50H016 Flybar seesaw holder —T—&" E 1
28 50H62327 | Bearing 62322 o 3x ¢ 10x4mm . 2 o
29 50HMR74Z2Z2 Bearing MR742Z / ¢ 4X ¢ 7x2.5mm 2
30 | 50H119 | M3 collar screw *I*EE§EEE¥§?W M3x11.65mm 2 -
H60010 Metal Flybar Control Arm /& B - @i R 2 b B 4 1 [
| 31 50H020 | Metal flybar control arm i R 2 SRt 2
32 | 50H018 | Flybar control rod @R @ 3.4x74. 1mm 2
33 T63005 : Soc_ket screw M3x5Smm 4 - -
34 T74004 | M4 Set screw Max4mm | 2
' H60011 Flybar Paddle /- #i K I I
35 50H029 | Flybar paddle B 2
36 | T73004 M3 Set screw | Madmm 2
37 | D03844 Sticker L 248 B
THE0012 Fiybar Rod /AR 1
38 50H028 Flybar rod E@ME & Ix400mm 2

Specifications, contents of parts and availability are subject to change,

Align RC is not responsible for inadvertent errors in this publications.

ARPENIME - rﬁ%?m#@iézp\]@%{ HEF - KOG/ AHILEIRIYZ
REET - MBEATHENHES » TOUBHURY aﬁuﬁ}ﬁﬁﬁ;’%z °

27




/

28




No. Code No. Specification Quantity Remarks
H60013 Main Shaft,”E##f {3
39 | 50H047 Main shaft T8 | 010x201x29.3mm | 2
| 40 | T63020 ' Socket collar screw EEA EWERS | M3x20mm [ [ )
41 | N10030 M3 Nut M3BSERERIE | M3 [ 1
42 50H045 Lock collar FHETE o 10x 0 16xBmm 1
[ 43 T74004 | M4 Set screw MALBSRAR | Mdxdmm 2 B
H60014 Washout Control Arm,/ BI{ IS5l E A 1
44 50H031 | Washout control arm EIBEHIEE | [ 2
45 | 50H035 ' Radius arm RadiusiEtg | | 2 -
46 | 50H126 Collar R0 ISEREIEERE | 02x03x5.1mm | 2
47 50H022 Washer =45 @ 3x¢5.5x0.3mm 2
48 . 50H68322 . Bearing 68322 - 683778 o 3Ix o 7x3Imm 4
49 | 50H024 Collar BBEAEE | 03x04.9x1.5mm | 2
50 | T12012-2 | Collar Screw HWE®RS | M2x12mm 2
51 | 50H145 ' Linkage ball B1 R | 04.75x012.59mm | 2
H60015 | Metal Washout Base /& ({11 28 1
52 T63012 | Socket screw BEEATEEM | M3x12mm 2
53 50H147 | Metal washout base S WO | 11
H60016 | Metal Washout Control Arm /& I (B IR BIIE R 1 Option Parts
54 | 50H161 Metal washout control arm [ 38H2HIEE 2
54-1 | 50H043 Linkage ball B IEER | 04.75%9.59mm 2
45 50H035 Radius arm RadiusEig 2
46 | 50H126 Collar RadiuSBAIBESIE | o2xo3x5.1mm | 2
47 50H022 Washer =i & 3x ¢ 5.5x0.3mm 2 Lot
48 50H683Z22Z Bearing 68322 6837 & = & 3x ¢ 7Tx3mm 4 _d ol
49 | 50H024 - | Collar REWFEE | o3x04.9x1.5mm | 2
50 T12012-2 Collar Screw HE®S | M2x12mm 2
H60017 | CCPM Metal Swashplate /@ CCPM+FAR4E | 1
55 | H60017-A | CCPM Metal Swashplate SMCCPM+Fa848 | 1 -
56. . 50H041 i Long linkage ball W E T 0 4.75x24 59mm [
57 | 50H043 Linkage ball B " 04.75x9.59mm 6
H60018 | One-way Bearing Shaft,/ BOMRE 1 ——
58 | 50B048 | One-way bearing shaft EEEFE | 09%x012x34.55mm | 1
59 50B050 Washer EoitEEs | 011.5%x018x0.5mm | 1
H60019 Main Drive Gear 170T,/170T & ' L1
60 50B158 | Main drive gear(170T) FEEER (1707 } 2
H60020 | Autorotation Tail Drive Gear /[REEE) = &5 |1
61 50B054 | Autorotation tail drive gear ERIEE | 2
H60021 One-way Bearing /B8 [ 83 1
62 | 50B049 __One-way bearing HF1216 BEEMEAFI216 | 012x018x16mm | 1
H60022 | Main Gear Case / EgirhI\E 1
63 50B051 | Main gear case B FeF ) EE 1
64 ‘ S83007 | Hex socket salf tapping screw [[ZEF/TEBEBNEEM | T3x7mm 5

29




=
oo

@ Optional part
@ , I
| |
|/

Optional part

Optional part

30




No. Code No. Name Specification Quantity Remarks
H60023 ~ Control Shaft - jE@#p#g | -
65 | 50B070 | Control shaft - EENE ¢ 5x81mm 2
66 T63006 Socket screw EHEAEIERR | M3x6mm 2
H60024 Elevator Lever /6B 1
67 | s0B068 | Elevator lever ;%‘ﬂ’“ B 1
68 T74004 | M4 Set screw M4x4mm 1
69 50H144 Linkage ball A1 L-,J.Eﬁ.u_l & 4.75x8.68mm 3
H60025 Metal Elevator Lever /s =554 | 1 Option Parts
70 50B165 Metal elevator lever TR | 1
70-1 | 50H012 . Linkage ball A EREEA | ¢4.75x8.68mm 3
68 T74004 M4 Set screw MALEESRES | Mdxd4mm 1
. H60026 Aileron Lever/ EEE!#HEE#& | %
71 50B056 | Aileron lever A 2
72 | 50BMR952Z | Bearing MR952Z 05x09x3mm | 4
73 50B058 Washer & 5% ¢ 7x0.5mm 2
74 | 50H144 Linkage ball A1 ) ©4.75x8.68mm | 6 B
H60027 Metal Aileron Lever/ﬁlzﬁiﬁﬁﬂmﬂﬂ i 1 Option Parts
743 50B160 Metal aileron lever EWMTOTHHER 2
75-1 50H012 Linkage ball A EREHA ©4.75x8.68mm 6
72 50BMR95ZZ Bearing MR95ZZ MRO57 7883 ¢ 5% 9 9x3mm 4
73 50B058 Washer #5 | ¢5x¢7x0.5mm 2
H60028 Main Frame Parts/&%*#ﬁ 1 1
76 50B073 | Bottom bracket ERER 1
77 | 508064 | Battery mount  SHEEE | - i .
78 50B074 Gyro mount IEIRBEEE | 1
79 | 50B065 | Anti rotation bracket FFEmR B 1
H60029 Main Frame /ERSfItRE L1
80 | 50B055 | Main frame(L/R) B AHEREMR | 1.5mm 2 -
81 _SOESO B | Bearing mount WHRE | | _o9e 1 5x4.5mm 2
82 50BMR95227 Bearing MR95Z2Z & 5x ¢ 9x3Imm -2
76 50B073 = Bottom bracket 1
83 | 508138 | Frame mounting bolt WEisk | 1 -
84 T63008 Socket screw [IE'?]; B | M3xBmm 2
o H60030 r Canopy Mounting Bolt /#$55 REEH 1
85 508121 Canopy mounting bolt oESEETEH 4
86 | W10030 | M3 Washer o W3EES) | o3x08ximm "2
87 I S523008-1 Self tapping screw BE+-FENEM [ TFIiuxzihrt":rn 2
— | H60031 | Bearing Block/ THEEER 1
88 50B061 Upper bearing block(A) FHrEFETE 4
89 50B6800Z2 Bearing 680022 38 7 ¢ 10x ¢ 19x5mm 2
90 50B066 Lower bearing block(B) FE T EIREEE (B) 2
91 50B68922 Bearing 68927 BBA7 /85 o 9% g 17x4mm 1
H60032 Aluminum Hexagonal Boit /7 &8+ 1
92 50H148 Aluminum hexagonal bolt I Bt 6
H60033 Motor Mount,/ REBIEE | 1 -
93 | 50B063 Motor mount HiZEEERE 1
94 | 50B072 M3 Specialty washer ®2x 9 8x2mm | 40
95 T63010 Socket screw : HERFH | M3x10mm ) _:__12
| 96 T63006 | Socket screw A BB | M3x6mm 4
97 | s23008-1 Self tapping screw HET-FENSEMK | T3x8mm 8 B
98 | S23010-1 Self tapping screw EETFEN®HK | T3x10mm 4
H60034 | Tail Drive Gear_gg_s_gmbly/ﬁﬂlﬂgﬁmﬁ [l 4
99 HE0034-A Tail drive gear assembly 1
100 | 50868427 Bearing 684ZZ ® 4x ¢ 9x4mm 2
B H60035 Tail Boom Case /REBFEEH 1
101 | 50B076 | Tail boom case (Left) 1
102 50B075 | Tail boom case (Right) 1
104 50B077 Plastic hexagonal bolt j | 6
H60036 Tail Drive Belt /BB R 1
103 | 50T131-1 | Tail drive belt B BBIEH | 592XL K
H60037 Plastic Hexagonal Bolt /7\&# } 1
1_04__E)B()T ' Plastic hexagonal bol[ ' TUBIBEME | 6 -
105 | T63008 | Socket screw BEN BB | M3x8mm 3
106 | N10030 | M3 Nut 3o ERERE M3 3
107 | S23012-1 | Self tapping screw BEHFEREM | T3x12mm 12

31



s
i N Optional part
® s

B Cog

32



No. ] Code No. Name Specification Quantity Remarks
H60038 Landing Skid /BJ%e# 1
" 108 | 50F083 Skid pipe K288 | ©9x310mm [ 2
117 | 50F129 3D landing skid 30BZE | 2
110 | 50F084 | skid pipe end cap A0SR R | 4
111 | T73004 M3 Set screw M3LE eSS | M3x4mm | 4
112 T63012 Socket screw EZ:'LIE—EP?‘ X -,-,E*-’f M3x12mm 4
113 | N10030 | M3 Nut MIOSEZRIE | M3 4 -
114 | W10030 M3 Washer o W3ET) | ¢3xe8x1mm [ 4
115 50F130 | Landing skid nut - fzesnE 4
116 | 50F128 | Antenna pipe FIRE | 0 2x04x500mm 1
H60039 | Standard Landing Skid /{Z:4E k)32 1
109 | 50F122 Standard landing skid ~ SEAEA IRE
H60040 3D Landing Skid ~3Dfj48 1
117 | 50F129 3D landing skid - 3DRIZe 2
H60041  Rudder Servo Mount/EiEEREETH 1 -
118 50T086 Rudder servo mount EftGiR R E ERE 2
119 | 50T087 Rudder servo bracket T RIEmRsEE | 1.5mm 1
120 | $23010-1 | Self tapping screw BE+FER@H | T3x10mm 2
121 | W10030 | M3 Washer MIEFT] | ¢ 3x08xTmm 2
H60042 Tail Boom /B& 1
122 507085 Tail boom EE | 020x021.5x625mm | 2
123 | 50T125 Tail control guide BEteEER [ 2
124 50T133 | Rudder control rod Eﬁ#iﬁﬂff?ﬂ_»ﬁx%gmm 1 -
125 | 507124 | Ball link BIfE 2
H60043 | Tail Case /FEd58RIEE 1
126 50T090 | Tail case (L) e (7o) 1
127 | 507091 Tail case (R) EEWE (D) [ 1
128 | 50TMR105zZZ | Bearing MR1052Z MR1057788% | ©5xo10x4mm 2
129 | T63010 Socket screw HERAERH | M3x10mm 3
130 | N10030 M3 Nut V3B | M3 iE
H60044 Tail Rotor Control Arm /R HIZHIE 1 _—
131 50TMR6322 Bearing MR63ZZ MRE3ZZ8HE | ¢ 3x06x3mm 2
132 50T096 Tail rotor control arm [=hing bkl 1 1
133 507097 Collar EHEM SR E | o3x04.9x5mm 1
134 | 50T099 ~Washer  #®3) | ¢3x05.5x0.5mm 1
135 | TB3015 Socket collar screw EEA BME®S | M3x15mm 1
136 50H144 Linkage ball A1 _ ERSEAL | 94.75x8.68mm 1
H60045 Tail Rotor Shaft Assembly /EiE#liH 1
137 HB0045-A Tail rotor shaft assembly ,@%ﬁﬁfﬁ 2
H60046 Tail Pitch Assembly /e R ZHIE 1
138 | H60046-A Tail pitch assembly ELTRRHIE 1
139 50T105 Control link %ﬁ:ﬂﬂﬁﬁ’ﬁ?ﬁ . 2
140 50T106 Collar A ES1REIEA | 92x¢3x4.1mm 2
141 | s0T127 Collar B B EESEBEL | 02x03x3mm 2
142 | T12008-2 Collar screw BESRA | M2x8mm | 4
143 50T116 T type arm ERZRETRE | 1
H60047 | Stabilizer /B K#E 1
144 50T118 Horizontal stabilizer KR | 11
145 | 50T098 | Vertical stabilizer =8H 1
146 | S23014-1 Self tapping screw HE+FEW®EM | Tax14mm 2
147 | T63026 Socket screw EEEA B | M3x26mm 2 -
148 | N10030 | M3 Nut MIBGEEERIE | M3 2
[ 149 | soTo88 | Stabilizer belt (Upper) KEREERE () - [ . o
150 | 50T089 | Stabilizer belt (Lower) KERBEE (T) 1
151 W10030 M3 Washer M3ZES | ¢3x¢8ximm 4
H60048 3K Stabilizer /3K E K 1 Option Parts
152 | 50T166 3K Vertical stabilizer HHMEEH | 3K 1
153 | 50T167 3K Horizontal stabilizer JKBREER | 3K J

33




No. Code No. Name Specification Quantity e -Remarks
~ H60049 Tail Rotor Holder,/ R fe A4 1
154 N10030 M3 Nut M el =] M3 2
155 | 174004 | M4 Set screw IR M4x4mm 1
156 ' 50TMR83ZZ | Bearing MR832Z ® 3% ¢ 8x3mm 2 -
157 _| T63010 Socket screw B M3x10mm i_l -
158 } 50T112 | Tail rotor holder 2
159 | 50BMRY5ZZ | Bearing MR952Z 5x 0 9x3mm 2
| 160 | 50T115 Tail rotor hub - 2l ¢ 11x26.6mm EN _
161 | 163015 | Socket collar screw HEA BHESRH | M3x15mm [ 2
| HE0050 | 3K Carbon Fiber Tail Blade /3K i & iF B - 1
162 | 507159 | 3K Carbon fiber tail blade KEEEEM | 3K 2
H60051 Plastic Tail Blade /%82 B IF & = 1 Option Parts
163 | 50T117 Plastic tail blade _ PPRWR | PA 2
H60052 Tail Boom Brace /EBE&Z1§4%H 1
164 | 50T123 | Tail boom brace end 2 19405 4
165 | W10030 | M3 Washer M3EE | o3xe8ximm | 4
166 | 507132 | Tail boom brace BES ¢ 5x460mm 2 B
167 S523012-1 Self tapping screw BE+FEIE T3x12mm | 2
168 $23010-1 | Self tapping screw WE+SEMEH | T3x10mm 2
H60053 | Fiberglass Canopy /IG5 = 1
169 50B134 Fiberglass canopy RIS 1
170 | 50B135 " Canopy nut HEREEE | 2
| D03842 | Stickei B5HE 1
| H60054 = Hook & Loop Fastening Tape /BEfiiRTE 1
171 | K10317 Hook & Loop Fastening Tape BRI 2
| HB0055 Motor Pinion Gear 10T /10T E&5iR 1
172 | 50M157 Motor pinion gear 10T 10T HEEEHE | 1

34




Specifications & Equipment/3R % B2 f&:
Length/# 5 E:1200mm(47.25 in)
Height/#$5%=:388/405mm(15.25in/16 in)

Main Blade Length/EjF# £:600mm

Main Rotor Diameter/Zfie 8 E{F: 1350mm(53.15in)
Tail Rotor Diameter/EEZEEE:240mm(9.45 in)
Motor Pinion Gear/F5iE&8: 10T(11T optional)

Main Drive Gear/{E&)FE&éH: 170T

Autorotation Tail Drive Gear/ESES) = &5: 180T

Tail Drive Gear/E R E#)g5:40T

Drive Gear Ratio/ggigE&);:1:17.0:4.5/1:15.45:4.5
Weight(w/o main blade)/ZE#&:1470g

Flying Weight/£ fi¢ &: Approx 3000g(6.6 |bs)

Features :

Electric Power System | Carbon Fiber Frame | Pre-Painted Fiberglass Canopy | Carbon Fiber Tail Blades|
Triple-Bearing Block Main Shaft Support| Fully Driven Tail Auto Rotation System | Tail Rotor Belt Drive
System | Push-Pull Control Linkage | Rear Tail Servo Mount| 10mm Hollow Main Shaft, 8mm Spindle

SRIGESEEARIN TR S)

ALIGN CORPORATION ULIMITED http: //www.align.com.tw

SR Y e —_——

Part1Jun.2006



